.\ LOMBARDINkup: piaggio Low_702

A KOHLER. COMPARfgine: LDW_702/P Drawing: A

INTAKE AND EXHAUST

POS. |CODE DESCRIPTION Qty
2 9730.032 screw M 8 X 45 2
3 B732.064 screw M 8 X 30 4
4 4420.092 inl.manifold gasket 1
5 4420.070 eXh.manifold gasket 2
7 6780.028 stud M 8 X 55 (67) 3
7a 6780.088 stud M 8 X 118 1
9 3240.163 nut M 8 4
15 4420.076 eXhaust gasket 1
16 6780.171 stud M 8 X 22 2
21 9543.116 eXhaust muffler 1
30 B8867.006 inlet flange 1
31 ©700.118 EGR valve 1
34 B617.088 clamp 1
35 0346.086 union hose 1
36 8026.143 seal ring 1
37 9346.090 eXhaust union pipe 1
37a 6927.562 guard 1
37b 6927.576 guard 1
40 9732.074 screw M 8 X 20 2
41 9730.100 screw M 8 X 25 2
42  2486.474 inlet manifold 1
43 8545.868 bracket 1
44 2486.468 eXh.manifold with front outlet 1
55 4760.040 EGR valve gasket 1
68 4501.081 gasket 1
110 9730.032 screw M 8 X 45 1
112 9346.087 union hose 1
113 8630.069 clamp 2
114 9195.095 temperature sensor 1
115 4670.104 gasket 1
116 2750.413 thermostat cover 1
117 1760.081 screw M 6 X 20 3
119 1200.091 O ring 1
120 9346.085 union hose 1
121 9195.108 thermostat for water warning light/sensor for preheating plug c 1
122 4670.019 copper gasket diam.16 1
123 9599.172 blow-by pipe 2
124 9195.124 thermal eXpans.valve 1
125 9599.200 blow-by pipe 1
126 3630.147 clamp diam.12-22 1
127 3630.069 clamp 1
128 9730.035 screw M 8 X 65 1
129 9732.063 screw M 8 X 35 1
130 1760.131 bolt M 6 X 1 X 20 12
131 4460.040 gasket 1
132 9400.159 blow-by pipe 1
133 B240.163 nut M 8 2
134 2871.273 decanter body 1
135 1760.147 screw 2
136 3630.147 clamp diam.12-22 1
137 9730.016 screw M 6 X 35 1
138 3521.062 spacer 1
139 3521.075 spacer 1

printed by LOMBARDINI: 29/03/2018 -

1




Group: Piaggio LDW_702

Engine: LDW_702/P Drawing: A

INTAKE AND EXHAUST

POS.

CODE

DESCRIPTION

Qty

140

B617.234

clamp

printed by LOMBARDINI: 29/03/2018 -

2




Engine: LDW_702/P Drawing: A

112 113114 __>-115

ok

21 122

printed by LOMBARDINI: 29/03/2018



